
0 
 

 

 

   

      

Erasmus Mundus Master in 

Membrane Engineering  

2011-2013 

4th semester 

 

Membrane Filtration for 

wastewater treatment 

applications 

 

       

Papoutsoglou Dimitra 
Project supervisor: prof. Chris. Paraskeva 
Module supervisor: prof. Reyes Mallada 

Patras, July 2013 



1 
 

  

 

The EM3E Master is an Education Programme supported by the European Commission, the European 

Membrane Society (EMS), the European Membrane House (EMH), and a large international network 

of industrial companies, research centres and universities  

Visit EM3E internet site: www.em3e 

The EM3E education programme has been funded with support from the European Commission. This 
[...]
acknowledgements also are addressed to my EM3E colleagues, all my professors and master 

organizers and secretaries. Last, but not least, both my family and my husband who stand by 

me during Erasmus experience. This is the line dropped to express my gratitude to them. 

Abstract 

Membranes are used for particles or molecules separation in plethora processes of 

extraction, adsorption and filtration for liquid-liquid, gas-liquid, gas-solid, liquid-solid or gas-

gas separation. In sector of wastewater works, membranes are already commercial applied 

for reverse osmosis, ultrafiltration, nanofiltration and bioreactors. Crucial drawbacks in 

membrane filtration technology are both irreversible fouling of membranes and high energy 

dissipation usually applied for pressure drop. Innovative membranes with embedded carbon 

nanotubes can be an optimal solution to overpass these drawbacks.  

In industry, the first water treatment involves processes of a purely physical, mechanical 

and chemical nature to reduce the solid content. The technological evolution has led to 



6 
 

widespread mechanisation of the systems. The quality of water supplies has gradually 

declined largely because of excessive consumption of natural water and the abuse of ground 

soil as a recipient of wastewater. Pollution has also contributed to this effect.  An existing 

physicochemical treatment is tried to be optimized controlling different parameters of 

sedimentation part and raw materials use. Wastewater from the industry is collected and 

characterised. The first batch is treated using a coagulation-flocculation process to remove 

large particles remaining in the sludge (primary treatment). The product is completely 

separated in supernatant solution and sludge. Supernatant is sampling for different 

flocculants concentration. A new polyelectrolyte (PDADMAC) is tested in terms of alkalinity 

and the results are compared with current electrolyte (PAC). All samples before and after 

the process are characterised using zeta size and particle size measurements together with 

COD and total solids measurements. The supernatant from primary treatment process is fed 

to ultrafiltration unit (UF) (secondary treatment). The permeate outlet from UF is fed to 

nanofiltration (NF) where almost all organics and solids are removed. The final NF permeate 

shows very high purity containing only mono and divalent ions of salts. A tertiary treatment 

refines the water product of nanofiltration membranes using commercial polymeric 

membranes with embedded aligned carbon nanotubes (CNTs). Before applying the hybrid 

membranes a full detailed study has been carried out in terms of CNTs embedment, water 

and wastewater flux permeability and SEM microscopy. Polymeric membranes embedded 

with CNTs have been made in the laboratory with spin coating method and by ultrafiltration 

unit size exclusion is tested using PEG solutions. 

Nomenclature 

DWCNTs  Double Walled Carbon Nanotubes 

CNTs  Carbon Nanotubes 

CVD  Carbon Vapor Deposition 

GPC  Gel Permeation Chromatography 

MD  Monte Carlo Simulation 

MTWW  Model Textile Waste Water  

MWCO Molecular Weight Cut Off 

PAC  Poly(aluminum chloride) 



7 
 

PDADMAC Poly(diallyldimethylammonium chloride)  

PEG  Polyethylene glycol 

SDS   Sodium Dodecyl Sulfate  

TS  Total Solids 

PART A: Dye industry wastewater treatment 

1. Theoretical background 

1.1 Paint industry wastewater 

The main sources of wastewater in dye industry are tanks of dye solution (baths), reflux 

water, washing water and run-off rain water. In the current work, treated waste is mainly 

the washing waters of the polymerization tanks and contains the products of the industry 

diluted, which are polyvinyl acetate and poly(acrylic esters). The concentration of pollutants 

can widely vary and quantities generally differ also depending on the batch. The different 

sorts of pollutants can be divided in organic, inorganic molecules and metal ions. Some 

compounds are highly toxic and mutagenic and many studies have shown relation between 

this kind of wastes and carcinogenic amines (1), (2). The presence of residual chemicals is 

strongly undesirable especially if wastewater is disposed in natural sources due to depletion 

of the dissolved oxygen. Dye industry wastewater can contain impurities, dispersed solids, 

additives such as sodium chloride, sodium carbonate, sulphate cellulose etc changing in 

batch mode. Organic molecules containing in the dye wastewater can be chromophore, 

auxochrome and also heavy metals as chromium, lead, iron, aluminium. In common 

practice, it is not a matter of only one step dye wastes purification and more than two steps 

are usually used (2).  

1.2 Coagulation – Flocculation 

Coagulation is the destabilization of solution via minimizing zeta potential. Coagulants can 

be classified into two main categories: metal coagulants and polymers. Flocculation is the 

process of whereby destabilized particles from larger agglomerates due to surficial 

tendencies (2). Both practices are well known since hundreds of years (4). In dye industry 



8 
 

coagulation/flocculation offers a low cost treatment method and several 

coagulants/flocculants are applied (see Table 1).  

Table 1 Dye removal using inorganic coagulants with organic polymers as flocculant aids (2) 

Type of dyes Inorganic 
coagulants 

Type of polymer Condition Performance 

Real textile 
wastewater 

Aluminium based 
(2g/l) 

Cationic polymer – 
Cyanoguanidine – 
formaldehyde 
(500mg/L) 

Final pH: 5 

40oC 

Mixing time 
=11min 

Settling time =  
30min 

Colour 
removal=60% 

Turbidity 
removal =80% 

COD removal= 
28% 

100mg/L 
reactive blue 
STE 

Polyferric chloride Cationic 
(polyDADMAC*) 
(dosage of 
composite=20mg/L) 

Initial pH:7 

Ambient 
temperature 

Mixing 
time=15min 

Settling 
time=12min 

Colour 
removal=90% 

Real 
wastewater 
from fabric 
dyeing 
industry 

Aluminium oxide, 
Al2O3 (1800mg/L) 

Cationic (polyDADMAC) 
(dosage of 
composite=30mg/L) 

Initial pH:5.7-
5.9 

Ambient 
temperature 

Mixing 
time=11min 

Settling 
time=30min 

Colour 
removal=69% 

Turbidity 
removal =99% 

 

 

Optimization of coagulation/flocculation process is an intriguing target given that industrial 

dyes prove high water solubility and consist of complex usually not well known substances. 

All the methods and systems must be designed for large scale applications. Many references 

show large differences above ferrous or aluminium flocculants. Aboulhassan et al. (5) have 

achieved a COD reduction of 91% with the use of FeCl3 combined with high molecular 

weight polyelectrolytes (flocculants). Other coagulants like FeSO4, Al2(SO)4, and 



9 
 

poly(aluminum) chloride have been used in combination with high molecular weight 

polymers, yielding high COD reduction.  

1.3 Polyelectrolytes 

The first polyelectrolyte that is used is poly(aluminum chloride) (commercial named PAC) 

and anionic poly -(acrylamide) that are supplied by the physicochemical treatment routinely 

applied at the industrial plant. The new polyelectrolyte that also used is 

poly(diallyldimethylammonium chloride) (PDADMAC) with average Mw<100000, 35wt% in 

H2O, CAS 26062-79-3, supplied by Sigma Aldrich. 

2. Experimental procedure 

2.1 Characterization of wastewater 

In all cases pH, particle size, organic load and ζ potential values of the raw materials are 

measured before the decision of the appropriate treatment. The products of studied plant 

are alkyd and acrylic resins, unsaturated polyester resins and resins for powder coatings, 

and PVA homopolymers & copolymers. The initial organic load of wastewater is given as 

COD 20.000-30.000mg/L, residual of raw compound as monomers, polyacrylic esters and 

others. Alkalinity of dye wastewater is slightly basic of pH 5.5-7. For the conducted 

experiments, four samples (sample 1, 2, 3 4) of wastewater are used taken from the 

equalization tank of the industry. 

Table 2 Properties of Wastewater Samples 

Parameter 1st sample 2ond sample 3rd sample 4th sample 

COD (mg/L) 16710±280 19887±70 960±212 22167±462 

TS (g/l) 11.5±0.01 10.21±0.61 5.64±0.08 9.65±0.21 

ζ potential (mV) mean 

values 

-1.02 -30.7 -2.52 
-29.6  

Particle size (nm) 

mean values 

3797 (82%) 285 

(18%) 

187 (100%)  83 (100%)  
200.9 

 



10 
 

Sample 1st, 2ond and 4th are treated with the coagulation/flocculation process, while the 

third one is tested in membrane system. Sample 3rd is coming from existing treatment plant 

of industry with 1000mg/l PAC and flocculant. 

2.2 Coagulation/Flocculation 

The coagulation/flocculation experiments are carried out in a jar test apparatus, with six 

beakers of 1 L in volume. Initially a sample of waste is placed in each beaker, and their pH is 

adjusted with solutions of NaOH and HCl. Solubility of aluminium hydroxide increases in 

basic pH values and PAC gives better results in this area. The initial pH is near 6 and is 

increased to 12 for most of the coagulation experiments, except for the group of 

experiments for the optimization of pH in PDADMAC case, where it is set from 3 to 12.  

In next step, coagulant is added and rapid mixing for 3 min makes ζ potential destabilization 

and then agglomeration process. Waste is then homogenised and suspended particles are 

neutralized. In case of flocculant addition, mixing goes for more 10 min where further 

agglomeration of formed flocs takes place (4). In the experiments that no flocculant is used, 

the step of slow mixing is preserved. The waste is finally left for its sedimentation and after 

two hours, samples are collected by supernatant phase for measurements.  

The first treatment step is the implementation of different polyelectrolytes for the 

coagulation of the wastewater and the definition of the optimum treatment conditions. The 

target of dye wastewater treatment is the reuse of final product in the production line of 

the company. According to the literature, the reuse standards are gathered in Table 3: 

Table 3 General requirement for reused water (2) 

Parameter Textile Carpet 

industry 

COD (mg/L) 60-80 8-40 

Conductivity (μS/cm) 1000 - 

pH 6-8 - 

Turbidity (NTU) 1 15 

Colour (Pt-Co) None 0-20 

Suspended solids (mg/L) 5 - 

Dissolved solids (mg/L) 500 500 

Total hardness (mg/L as CaCo3) 25-50 60 

 



11 
 

2.3 PAC optimization  

The first step of the present work is the optimization of the existing process, in terms of 

coagulant/flocculant dosage and pH. The coagulant used is poly (aluminium chloride) (PAC), 

and anionic poly-(acrylamide) is used as flocculant, at pH 12. In the current physicochemical 

treatment of the industry, coagulation/flocculation method is applied using polyaluminium 

chloride (PAC) as coagulant and polyvinylochloride as flocculant. The concentration is 

1000mg/L of PAC and unknown value of flocculant. The final effluent of the industry is 

100m3/day. 

 

 

 

 

Figure 1 Jar test samples varying PAC concentration, sedimentation (PAC varying flocculant 10 mg/L, 

2h, pH 12) 

The first set of experiments is performed for constant pH 12 and flocculant dosage 10 mg/L 

(pH and flocculant concentration as suggested by industry). Polyecelectrolyte concentration 

(PAC) varied from 1 to 956mg/L (Table 4). 

Table 4 Experimental Conditions for PAC optimization 

PAC optimization 

Flocculant 

dosage(mg/L) 

Coagulant dosage 

(mg/L) 

pH 

10 1 12 

10 192 12 

10 384 12 

10 766 12 

10 956 12 

 

Figure 2 illustrates the variation of ζ potential, COD, and TS with polyelectrolyte (PAC) 

concentration. It is apparent that ζ potential is near zero at a coagulant dosage of 427 mg/L, 

and at the same area high reduction of COD and TS is obtained.  



12 
 

 

Figure 2 ζ-potential, COD and TS variation in function of polyelectrolyte concentration (PAC varying 

flocculant 10 mg/L, 2h, pH 12)  

2.4 PDADMAC optimization 

After the optimization of the existing treatment process, new polyelectrolyte is examined. 

The purpose is the replacement of PAC and anionic poly(acrylamide) with one 

polyelectrolyte that plays the role of both coagulant and flocculant at the same time. Also 

the possibility of higher COD and TS reduction is examined. The experiments with PDADMAC 

are carried out with Sample 4.  PDADMAC is an organic polymer with cationic behaviour and 

it is because of that its encapsulating properties. It is product of dimethyldiathyl-ammonium 

chloride polymerization (p-DADMAC). High molecular mass of 3*106Da enhances more 

coagulation and flocculation mechanisms. CAS name is 2-Propen-1-aminium, N, N-dimethyl-

N-Propenyl-, chloride homopolymer and CAS number is 26062-79-3 and molecular formula 

(C8H16NCL)n, other commercial names can also be PDMDAAC. 

 

Figure 3 Structure formula of poly (dimethyl diallyl ammonium chloride) (6) 

0 100 200 300 400 500 600 700 800 900 1000

-20

-10

0

10

20

30

40

50

60

70

80

90

100

427 mg/lt

 z potential

 % COD reduction

 % T.S. reduction

poly-electrolyte concentration [mg/lt]

z
 p

o
te

n
ti
a

l 
[m

v
]

-100

-80

-60

-40

-20

0

20

40

60

80

100

%
 R

e
d

u
c
tio

n



13 
 

 

Figure 4 Proton binding isotherms of PDADMAC at five different ionic strengths: ○ 0.01M □ 0.05M  

0.10M 0.5M ◊1.00M (6) 

In the first batch of experiments, PDADMAC is tested at suggested pH value (12). The results 

(Table 5) verifies that at basic environment enhances electrolyte performance. Even though 

pH 12 is said to be optimal, proton binding isotherm (Figure 4) express charge of 

polyelectrolyte in function of pH.  As it is illustrated in Figure 4, charge is independent of pH 

for different solutions. Hence, it is decided to control pH effect in PDADMAC efficiency. The 

summary table of the experiments are displayed below. 

Table 5 Summary of experiments for PDADMAC optimization in function of pH 

Parameter Initial 

solution 
pH 3 pH 6 pH 8 pH 10 pH 12 

COD 

[mg/L] 
22167±462 22892±605 7054±225 2157±42 1379±46 1295±56 

TS [g/l] 9.65±0.21 6.55±1.20 0.65±0.92 0.6±0.14 0.95±0.07 2.3 

Particle 

size [nm] 

mean 

value 

200.9 
223.9 (95.7%)  

4660 (4.3%) 

824.3 

(65.5%)  

196.3 

(34.5%) 

122.9 376.5 356.3 

z-

potential 

[mV] 

-29.6±17.4 8.61±9.69 9.37±5.04 4.4±3.82 -1.52±4 -5.57±7.75 

 



14 
 

 

Figure 5 COD in function of pH for PDADMAC optimization experiments (500mg/L PDADMAC, 2h 

sedimentation, and varying pH) 

In acid environment, polymeric electrolyte is not activated at all and both pH 3 and 6 give 

organic load values, 22892mg/L and 7054mg/L, definitely inappropriate towards reuse or 

disposal. 

 

 

Figure 6 ζ-potential in function of pH for PDADMAC optimization experiments (500mg/L PDADMAC, 

2h sedimentation, varying pH) 

Total solids for pH 10 are 0.5g/L when for pH 12 are 2.3g/L and ζ-potential shows also lower 

for pH 10 than pH 12. 

 



15 
 

 

Figure 7 Particle size in function of pH for PDADMAC optimization experiments (500mg/L PDADMAC, 

2h sedimentation, varying pH) 

In pH 6, particle size even increased to 824.3 nm. For pH, COD is still high (2157 mg/L) when 

TS decrease to 0.6mg/L and particle size is relatively well control (122.9nm). Interest is 

pointed to higher pH values, 10 and 12 where PDADMAC works in the industry. For pH 10, 

COD is 1370 mg/L slightly higher than 1295mg/L for pH 12. Particle size cannot be taken into 

account given that for both pH are measured higher than initial solution particle size 

(376.5nm and 356.3nm respectively) probably made by electrolyte molecules.  

 

 

Figure 8 Total solids size in function of pH for PDADMAC optimization experiments (500mg/L 

PDADMAC, 2h sedimentation, varying pH) 

 



16 
 

Results regarding to total solids and particle size cannot be totally trustable and organic load 

need to be the main benchmarking for electrolyte evaluation.  

In case of tertiary waste treatment, pH 10 can be a balanced choice requiring smaller 